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e e T CUSTOMER BILL TO SHAPE/SIZE
i ER@ E%M FORTACERQ SA DE CV FORTACERC SA DE CV $92/572-50 Wide Flange Beam /24 X 68# /610 X 101
A " | 14701 ATLANTA DRIVE BLVD CARLOS SALINAS DE GOTIARI
LAREDO,TX 78045-7976 APODACANL 66600 LENGTH WEIGHT HEAT/BATCH
AN USA . Mexico 4000 10,330 LB 59059550/02
76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
614082/000180 ASTHASTIM-07
AITH/AIRIM-11
[ASE ORDER NUMBER BILL OF LADING DATE ASTM AG/A6M-11
1327-0000084712 06.12.2013
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The above figures are certified chemical and

the USA. CMTR complies with EN 10204 3.1,

M_‘ Py BHASKAR YALAMANCHAI
‘(/L’;‘i"_Z_‘_ QUALITY DIRECTOR,

physical test records a5 contained in the permanent records of com

.. TOM HARRINGTON
QUALITY ASSURANCE MGR,

pany. This material, inctuding the billets, was melted and manufactured jn
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